
                                  Immersion 2380250 

POS 
NO. SPARE PART DESCRIPTION PCS. 

PRODUCT 
NO. 

        

1 SPOUT 1 2380.42 

2 AERATOR CONNECTION 1 2170.60 

3 CONNECTOR 1 2206.87 

4 O-RING SEAL (18x3)mm 1 9916220 

5 SCREW M6x8 5 9903288 

6 BODY   1 2332.31 

7 SCREW M8x8 1 9903025 

8 CARTRIDGE (Ø35)mm 1 2043.19 

9 NUT M37x1.5 1 2262.55 

10 SCREW M4x10 3 9903152 

11 HANDLE BODY 1 2262.50 

12 HANDLE PLATE 1 2262.60 

13 HANDLE ARM 1 2262.45 

14 SCREW M4X4 1 9903.024 

15 MOUNTING KIT  1 2002.49 

16 HOSE M10x1-G-3/8-350 2 2900.04 

17 PIPE CONNECTOR G-3/8"-G-1/2" 2 2900.48 

18 RUBBER WASHER 2 2076.45 

19 ORING SEAL (8,5x1,8)mm 1 9917079 

20 ORING SEAL (14x1)mm 1 9917.141 

21 BALL-AND-SOCKET JOINT 1 2170.78 

22 ORING SEAL (10x2)mm 1 9916.078 

23 PTFE RING 1 2170.81 

24 AERATOR BODY  1 2170.75 

25 AERATOR 1 2152.21 

26 SCREW M4X4 1 9903.024 

 


